
1 

SHERIDANPALAWAN ADDITIONAL FACILITIES ▪ ENVIRONMENTAL PERFORMANCE REPORT & MANAGEMENT PLAN 

 
 
 
 
 
 
 
 
 

 

          Sheridan Beach Resort and Spa 
                             SITIO SABANG, BARANGAY CABAYUGAN, PUERTO PRINCESA         
                                                       CITY,  PALAWAN        
                               

 
 

               AN EIA/EIS REPORT IN FULFILLMENT OF   
               THE REQUIREMENTS FOR THE APPROVAL    
               OF THE APPLICATION FOR THE  
               AMENDMENTS OF THE ENVIRONMENTAL  
               COMPLIANCE CERTIFICATE (ECC) OF    
               SHERIDAN BEACH RESORT  AND SPA 

 

 
 

         
 
            Jeco Development Corp.
[...]
implement preventive measures and response if there is an accident. 
 
These are the measures to be instituted: 
 
6.6.8  Medical Emergencies 
 
An adequate clinic or trained first aid personnel will be established to provide medications and treat 
minor injuries and ailments at the project site. A clinic is necessary during operation phase. 
A medical doctor will be assigned in the resort. 
 
6.6.9  Emergency Response Team 
 
An emergency response team shall be organized and trained to implement the necessary remedial 
measures during construction and operation phases of the project. The team shall be equipped with 
proper communication equipment and first aid kit to properly respond during emergencies.



121 
 

 

III.  ENVIRONMENTAL PERFORMANCE 
 



122 
 

 

 



123 
 

 

 



124 
 

 

 



125 
 

 

 



126 
 

 

 



127 
 

 

 

 

 

 

 

 



128 
 

 

 



129 
 

 

 



130 
 

 

 



131 
 

 

 



132 
 

 

 



133 
 

 

 
 
   



134 
 

 

 



135 
 

 

IV. PERFORMANCE SPECIFICATIONS FOR WASTEWATER TREATMENT 
FACILITY USING  MEMBRANE BIO-RECATOR ( MBR ) SYSTEM 

 

1.0  GENERAL REQUIREMENTS 
 
1.1  Membrane Bio-Reactor Treatment Process System 

 
Wastewater generated from the Four Points by Sheraton Palawan, will be treated in a 
Centralized Wastewater Treatment Facility.  It is designed to handle all wastewater from the 
various contributors that meet in the Equalization tank. 
Prospective plant bidders shall propose the Membrane Bio-Reactor ( MBR ) treatment process 
capable of treating the given influent wastewater characteristics to the desired effluent 
wastewater characteristics stipulated in Sections 1.6 and 1.7 of this specification. Any variation 
to the proposed treatment processes shall be clearly tabulated and indicated. However, the 
owner preference would be the Membrane Bioreactor (MBR) treatment process with sludge 
recovery using sludge thickener or dewatering equipment and solar batch drying system. 

 
1.2  Quality 

 
All facilities under this section shall be (1) of the design and manufacture that has been used in 
similar applications; and (2) demonstrated to the satisfaction of the Owner that the  quality is 
equal to the equipment specified herein. The Contractor shall guarantee the  equipment against 
defects in workmanship, materials and operation for a period of not less  than one (1) year. 

 
1.3  Experiences 

 
All Contractors participating in the bidding shall have at least five (5) installations, local or 
abroad for the past five (5) years. The installations shall be guaranteed to pass the DENR 
effluent standards. All installations, name and address, shall be listed in the bid documents for 
the past five (5) years for verification purposes. 

 
1.4  Guarantee 

 
Winning Contractor shall write a guarantee of the process to pass the DENR effluent   
standards.  

 
1.5  Brief Process Description 

 
The proposed wastewater treatment process shall consist of preliminary and secondary            
treatment facilities. Preliminary treatment consists of bar screen, oil and grease separator and 
equalization tank. The secondary treatment consists of Membrane BioReactors. 
 
Wastes sludge from the membrane batch reactors will be stabilized in the aerobic sludge 
digester and dewatered using belt filter press or plate and frame filter press. Sludge cakes 
produced will be dried using solar batch bed dryers and will be used as fertilizers in the Organic 
Farm. 

  



136 
 

 

 
1.6  Influent Characteristics    
 

The proposed treatment plant is designed to handle the influent wastewater with the    following 
characteristics: 

 

Total Suspended Solids, TSS 300 mg/L 

Biochemical Oxygen Demand, BOD 300 mg/L 

Chemical Oxygen Demand, COD 600 mg/L 

Oil & Grease 590 mg/L 

pH 6 - 9 

Phosphorous 8 mg/L 

Total Coliform, MPN /100 ml 10^7 to 10^7 

 
Contributors with wastewater that exceed the set influent characteristics have to undertake 
preliminary treatment prior to their discharge to the sewer system. 
No toxic or hazardous wastes such as Lead, Chromium, Organic Chemicals, Cyanide,  
Mercury, etc. shall be allowed to be discharged to the sewer system directly without treatment. 

 
 

1.7  Effluent Discharge Requirements 
 

The quality of wastewater desired to be discharged to nearby creek shall have characteristics 
not to exceed Effluent Class “SA” Protected Waters and as specified below: 

 

Total Suspended Solids, TSS < 30 mg/L 

Biochemical Oxygen Demand, BOD < 30 mg/L 

Chemical Oxygen Demand, COD < 80 mg/L 

pH 6 - 9 

Oil & Grease < 5 mg/L 

Phosphorous 10 mg/L 

  

 
 
1.8  Design Flow Rates 
 

The wastewater treatment plant ultimate sewage capacity shall be as follows: 
 

 Design Flow rates 200 Cu. M / day 

 
The layout design of the wastewater treatment plant shall as much as possible follow site  
grading plans. All facilities shall be accessible from the provided access road. 

 
All critical pumps and equipment shall be provided with a 100% stand-by capacity.  

   
Equipment shall be arranged so that plant maintenance can be carried out without disruption to  
normal operation. 



137 
 

 

A holding tank shall be provided so that laundry and kitchen discharge can be cooled to a safe 
level prior to entry into the sewage treatment plant. This facility may also be used as the surge 
tank for the treatment plant. 
 
The system shall be complete and include: 
 

 Bar Screen 

 Oil & Grease Separator 

 Equalization Tank 

 Sewage Treatment Plant ( MBR ) 

 Submersible pumps, Ejector Pumps and the like 

 Dewatering Equipment 

 Solar Batch Dryers 

 Stand-by power provisions (normally from hotel! stand-by generator) 

The STP’s will be of the extended aeration design, complete with all necessary auxiliary 
equipment, including air blowers, air diffusers and headers, sewage pumps, treatment tanks, 
control systems, access manholes with covers, ladders, flow measuring devices, etc. 
 
Air blowers will be installed in an acoustically treated enclosure. The plant may need to be 
extended to include tertiary equipment, particularly where the effluent is used to recycle and 
used in the cooling towers and for landscape irrigation. 
 
Methods of sludge removal, including frequency and access provisions must be resolved during 
the design stage and confirmed during the construction stage. 
All equipment and materials including submersible pumps, bar screens, air blowers, etc. will be 
suitable for STP applications. All pine work and fittings will be u-PVC pressure pipe with solvent 
cement joints. 
 
The performance of the system must be demonstrated by comprehensive testing and 
commissioning. 
 

 
1.9  DESCRIPTION OF UNIT PROCESSES 
 
1.9.1  Screening 
 

Raw wastewater from the tributary areas will be collected through a piping system that 
converged in a pumping station at the wastewater treatment plant site. Wastewater is then 
pumped by submersible pumps to the mechanical bar screen chamber where large objects 
such as rags, paper, plastic, metals and the like will be removed. These objects, if not removed, 
may damage the pumps and sludge removal equipment, hang over weirs, and block valves, 
nozzles, channels, pipelines and appurtenances, thus creating serious plant operation and 
maintenance problems. 
 
Bar screen clear opening between bars should be no less than one inch (25.4 mm) for 
manually clean screens. It should be placed on a slope of 30 to 45 degrees from the horizontal. 
Dual channels shall be provided equipped with necessary gates to isolate flow from the 
screening unit. The bar screens shall be provided with screenings dewatering mechanism. Bar 
screen channels shall be protected by guard railing and deck gratings, with adequate 
provisions for removal or opening to facilitate raking. 

 
1.9.2  Oil and Grease Separation 
 

The wastewater from the restaurant will pass through the Oil and Grease Tank to remove                  
the oil and grease as these will affect the performance of the MBR process system and        
then it goes to the equalization tank. 

 
 
 



138 
 

 

1.9.3  Equalization Tank 
 
The wastewater flows by pumping to the equalization tank. The equalization tank is used to 
equalize the low night time flow and varying wastewater characteristics. It is also used to 
reduce the dry-weather variations in organic and hydraulic loadings. Wastewater which is 
stored in the equalization tank for a minimum of 6 hours is pumped intermittently to the aeration 
tank by pumps. Mechanical mixers may be used to maintain the oxygen level at the tank. 
Aeration equipment shall be sufficient to maintain a minimum dissolved oxygen level of 1 mg/L 
in the mixed basin contents. A minimum supply rate should be 0.20 L/s requirements to 
facilitate process aeration control. Inlets and outlets for all basin compartments should be 
suitably equipped with accessible external valves, stop plates, weirs or other devices to permit 
flow control and removal of an individual unit from service. The adjustment of wastewater pH 
may be necessary therefore acid and base chemical feeding systems shall be provided and to 
be located near the equalization tanks. 
 
The effluent from the equalization to the MBR tanks shall be done either by pumping.  
All operation controls shall be accessed from the programmable logic controller. 

 
1.9.4  Membrane BioReactor – Side-Stream System 
 

The Bioreactor of the MBR – Side-stream System is separate from the Membrane Filters.  The 
Bioreactor tank is divided into two chambers. The first chamber is for Anoxic reaction where 
there is no addition of air in its operation. This is the de-Nitrification process. In the second 
chamber, the air is introduce for aerobic reaction.  
 
Air is supplied from the atmosphere by a blower through the air diffusers installed at the bottom 
of the MBRs. Air application shall be designed to distribute air throughout tank length uniformly. 
 
Each MBR tank shall be comprised of a complete assembly and sludge wasting mechanisms. 
Aeration equipment shall be jet aspirators. Each aspirators assembly, shall be arranged in such 
that it is accessible for servicing and positive diffusion for both regulation and complete shutoff 
of the air supply. 
 
From the Bioreactor the wastewater is sent to the Membrane Filters using an external  
pressure-driven pump. 
 
MBR uses ultrafiltration filters which has pores sizes of 0.01 microns that is capable of 
removing bacteria, protozoa and some viruses. The permeate of ultrafiltration membrane can 
already be used for bathing but cannot be used for drinking. However, it can already be a 
source in the production of drinking waters. 
 
The effluent coming from the MBR is sent to the Oxidation Pond for final treatment. 
The sludge is sent to the Dewatering facilities to thicken further the waste sludge.  
The thick sludge or cake is further sent to the solar batch drying system for final drying for it to 
be used as fertilizers. 

 
1.9.5  Level Detectors 
 

Level sensor with 4-20 mA signal shall be supplied for MBR tank. Level detectors shall not be 
affected by change in air temperatures and fouling of silt or sludge. 
Level sensors shall be of the differential pressure type, non-invasive and suitable in hostile  
environment. Each sensor shall be independently adjustable and shall provide a distant signal 
at the selected level. 

 
1.9.6  Controls 

 
The operation of the equipment shall be carried out by  programmable logic controller (PLC). 
The PLC shall be equipped with mechanism to detect and signal any equipment failure and 
shall automatically take action. Water levels in the MBR shall be controlled by differential 
pressure level sensors connected to the programmable logic controllers. Float switches shall be 



139 
 

 

provided as backup level detectors for the MBR basins influent and effluent wet wells. The 
master control panel shall be provided for automatic or manual control of the wastewater 
treatment system. The central panel shall be weather proof and suitable for all weather 
environment. 
 
The PLC shall be of the design and construction that will last for at least 5 years period. The 
panel shall be NEMA 4 enclosures and provided complete with all breakers, relays,  
transformers and supplementary contacts as noted herein. 
 
The programmable controller shall be provided with a keypad and display no less than 4 lines x 
20 characteristics to enable the operators to easily adjust all cycle times and sequences 
efficiently. The programmable controller shall have sufficient memory for automatic control of 
the process described herein and shall include an additional free memory capacity of 25%. 
  
All panel control items shall be accessible from the front face of the panel The panel       
face shall be provided with a “Manual, Off, Automatic” selector switch for each blower, pump, 
valve and decanter. The control panel shall be equipped with one pilot light assembly for each 
motor. Light shall be wired in parallel with the related motor starter to indicate that the motor is 
or should be running. 
 
The control panel shall be equipped with circuitry to shut down the pump motor when required 
to protect the pump from damage caused by excessive humidity of temperature. 
 
A thermostat and signal relay shall be mounted on each pump to detect the rise and fall of 
motor temperature. If the pump temperature shall rise to a level which could cause damage to 
pump, the thermostat shall cause the signal relay to drop “out” the motor starter. 
 
An indicator visible in front of control panel shall indicate that the pump motor has been 
stopped due to high temperature condition. The pump shall remain locked out until the pump 
has completely cooled and the circuit has been manually reset. Automatic reset of such circuit 
shall not be allowed. 
 
Devices shall be clearly marked and identified as to its application. Identifying numbers shall be 
in white and with black color background engraved in nameplates and shall be permanently 
mounted in front of the panel. 
 
The control systems shall be provided with a pre-programmed control sequence for Fill, React, 
Settle, Decant, Sludge Wasting and Idle. The control system shall also allow the operator to 
vary any of the pre-programmed cycle lengths and to start/stop the air blowers in the react 
cycle during the periods of low oxygen demands. 
 
In the event of a control failure, the MBR automatically switch to level operation. When the 
control system is returned to service, operator changes shall remain in effect. 
 
Panel wiring shall be type MTW, sized per applicable cords and 16 gauge minimum wire size. 
Wiring terminal blocks shall be tubular clamp type thermoplastic rated 300V. No more than two 
wires shall be allowed to terminate at any one terminal.  
 
Pilot lights shall be 220 VAC direct type, push-to-test, with transformers to operate 6 volt 
incandescent lamps. Lenses shall be illuminated, round extended push buttons. 
 
The control panel shall be shipped completely factory-wired, assembled and factory-tested. 
 

1.9.7  Flow Measurement 
 

The influent wastewater, effluent wastewater, air flows and waste sludge shall be  provided  
with measuring devices such as electronic transducers that can be read/accessed from the 
programmable logic controller (PLC) 

 
 



140 
 

 

1.9.8  Aerobic Sludge Digesters 
 
Excess sludge generated from the MBR tank shall be stored and stabilized in the aerobic 
digester. Aerobic digestion is a method of sludge stabilization in an open tank. Microbiological 
activity beyond cell synthesis is stimulated by the aeration, oxidizing both the biodegradable 
organic matter and some cellular material into CO2, H2O and NOs. 
 
The aerobic digester shall be provided with aeration system. Aeration system shall consist of 
Jet Aspirators (or equal). 

 
1.9.9  Dewatering Facility 

 
Digested sludge will be dewatered using mini-belt press or pressure filter press. The sludge 